Tools for Achieving Expected Levels of Service

‘6

Alliance

water for our community



Board of Directors

Graeme Sackrison  City of Lacey
Doug Mah  City of Olympia
Bruce Zeller  City of Tumwater
Cathy Wolfe  Thurston County

Executive Director

Michael D. Strub, P.E.

Acknowledgements

Written and compiled by Tyle Zuchowski
Text edited by Karla Fowler, Lisa Dennis-Perez, Karen Tuomey, and Michael D. Strub, P.E.
Asset Profiles developed by Brown and Caldwell, and edited by Tyle Zuchowski

Content review and technical input provided by Ben McConkey, Laurie Pierce,
Wayne Robinson, Mike Seelig, and Brown and Caldwell

Photo and graphic selection, editing, and production
coordination by Karen Tuomey
[...]
Career Development Program: Track and trend number of 5 employees Monitoring
employees participating in CDP
Training: Track and trend average hours of training per 28.5 hours Monitoring
employee per year
Employee Turnover: Report, trend, and analyze information 1 employee resigned Monitoring
Movement Within the Organization: Track and report 1 reclassification Monitoring
reassignments and reclassifications
Retirement Eligibility: Track number of employees eligible to 2years=3 Monitoring
retire in 2, 5, and 10-year horizons 2to5years=6
5to 10 years=7
Amount of Employee Experience: Track employee tenure and 9.2 years tenure Monitoring
relevant experience 19.3 years relevant experience
Build and maintain a culture of Reportable Safety Incidents: Track monthly rate 0.17 per month Monitoring
safety
Time Loss: Track and report worker hours lost due to injury 0 hours Monitoring
Labor and Industries Experience Rating: At or below industry 0.7165 Yes
base rate of 1
Contractor Safety: 100% compliance with health and safety 100% Yes
standards
Safety Incentive Program: 100% staff participation 93% No







ndix B:

Asset System 1



Append X B: System Profile —.A qualitative description of the asset, its primary functions, and
recent relevant history.

Asset System Summary

Demand Profile and Performance - A description of the key capacity design

values for assets in terms of peak, average, and standby design capacities, and,

Purpose where available, the current performance.
The key objective in developing the Asset System Summary was to organize Failure Mode Summary - For each of the primary failure modes, a summary
LOTT's assets into a logical fashion, facilitating the following: score of a 1 -5 scale (where 1 is good and 5 is poor) is provided, on how the asset

is performing. Data is provided when it is known.

+ Establishment of a hierarchical structure in which assets could be organized
Key Issues for Further Investigation - Includes issues identified through the

- lllustrate systems components in an easily understandable way for the Board, Demand Performance and Failure Mode analysis as well as issues provided by
elected officials, and the public staff, and the overall consequence and criticality assessment for the grouped
+ Enable the analysis of risk and cost at an inter- and intra-system level assets.
+ Create a communication tool to provide context for evaluating and explaining Current Program - Describes the current studies, planning, design,
new capital improvements projects, and operation and maintenance construction, and management strategy for the system.

strategies
Investment Strategy - Defines funding summaries of the system for the
previous year and estimated near future expenditures.

Structure of Asset Profiles

Each Asset Profile has been built around a common structure. This structure .
provides a framework for ongoing use and development of the profiles. The key Asset System.Sur.nmar'y mpdeled after profiles in the
elements of the structure for each key process area of the plan are: Orange County Sanitation District Asset Management Plan 2006.

Budd Inlet Treatment Plant Process

Martin Way Reclaimed
Water Plant
Waste Sludge Returned Activated Sludge
Internal Recycle
Flow uv > Budd Inlet
Meter b First Anoxi s »| Disinfection
Influent rimary Al irst Anoxic | y, | First Aeration Second Final ) econdary
Wastewater Headworks Sedimentation Basin 7 Basin Anoxic Basin Aeration Basin Clarifiers L
Reclaimed -
s | Beneficial
DiguidiSlon > Dissolved Air Water Plant Uses
: Flotation
Seles e > Thickeners [~ Anaerobic P B Biosolid
_ ! -»| Centrfuges [ (Class B Biosolids)
Return Activated Sludge Digesters Centrifuges as 'OSO
> LJ




Asset Profiles

The following asset profiles make up the Asset System Summary. This summary
provides a mechanism to evaluate comprehensive lists of assets in context

with their overarching process system. This allows for a better assessment of
their criticality in meeting the established Levels of Service. Data collection

and evaluation is an ongoing process; data is included for each profile where
available. Profiles are included for all systems listed below.

Headworks - The headworks facility consists of preliminary treatment (screens
and grit removal) and influent pumping.

Primary Sedimentation - The primary treatment process removes easily
settleable material from the screened and degritted wastewater.

Aeration Basins - The aeration basins contain LOTT’s biological nutrient
removal system, which consists of a four-stage process to optimize total
inorganic nitrogen and biochemical oxygen demand (BOD) removal from the
pimary effluent.

Secondary Clarifiers — The purpose of the secondary clarifiers is to separate
suspended solids from the biological treatment process mixed liquor prior to
disinfection of the treated plant effluent.

Ultraviolet Disinfection — The ultraviolet (UV) disinfection system disinfects
the secondary clarifier effluent to satisfy NPDES permit requirements for marine
discharge.

Budd Inlet Reclaimed Water Plant - This reclaimed water facility uses sand
media and sodium hypochlorite to filter and disinfect secondary effluent to Class
A Reclaimed Water standards.

Sludge Thickening (DAFTSs) - The sludge thickening process removes excess
water from the combined flows from the primary sedimentation and secondary
clarifiers prior to anaerobic digestion.

Digesters (Sludge Stabilization) - The anaerobic digesters biologically stabilize
thickened sludge from the DAFTs by converting portions of the sludge to carbon
dioxide, methane, and water.

Sludge Dewatering - The solids dewatering process removes excess moisture
from anaerobically digested sludge (2 to 3 percent solids) to create biosolids
(20 to 24 percent solids).

Energy Recovery - Two separate heat loops at the plant recover heat and reuse
energy that would otherwise be wasted.

Odor Control - There are four separate foul air treatment systems at the plant
to treat air emissions; three are chemical wet scrubbers and the fourth is an
activated carbon scrubber.

Martin Way Reclaimed Water Plant - This facility receives raw sewage flows
from the collection system via the Martin Way Pump Station and treats to Class A
Reclaimed Water standards.

Hawks Prairie Ponds and Recharge Basins - Reclaimed water from the Martin
Way Reclaimed Water Plant that is not delivered for other beneficial uses is
routed to the Hawks Prairie Ponds and Recharge Basins.

System Pump Stations - Pump stations lift the raw sewage into the conveyance
system that ultimately delivers it to the Budd Inlet Treatment Plant and the
Martin Way Reclaimed Water Plant.

Collection and Distribution Piping - The LOTT Alliance owns over 28.6
miles of pipelines; the system includes 18.9 miles of gravity sewer, 5.7 miles of
pressurized forcemains, and 4 miles of reclaimed water pipelines.

Flow of Information through the Asset Profiles

System Profile

Failure Mode
Summary

—> Investment Strategy

Demand Profile &
Performance




Headworks

DAFTs
Equalization anﬂuept
Dewatering/ Tanks umping
Centrifuges < ;Zg’g"::en G
1 | »| Grit Tanks
Perforated | | _| Wet Well > G‘
Flow Meter \ 4 P Plate Screen | | Wet Well G‘ Primary
. 2 et We > Sedimentation
SE\?I\;Vge @0 »| Splitter box (— Perforated | _|__ A
»| Plate Screen | | - G‘
3 — | —» Grit Tanks \ 4
L Perforated | | _| Equalization @
Liquid Flow P Plate Screen | | Tanks
4
Solids Flow v Gl
> yclone
Washer/ Separator ,
(J Pump Compactor Dewatered Grit
Hopper
, Washer/ N
: Classifier

1. System Profile

The headworks facility consists of preliminary
treatment (screens and grit removal) and
influent pumping.

The raw sewage influent flow rate entering

the plant is measured by a flow meter in the
60-inch plant influent pipe. A splitter box
directs flow through four influent channels, and
motor-operated sluice gates at the head of each
channel control the flow to four mechanically
cleaned screens that remove large debris

from the influent wastewater. Screenings are
conveyed to two screenings pits where chopper
pumps convey ground-up screenings to a
washer/compactor unit. Dewatered screenings
are collected and hauled to the Thurston
County landfill for disposal.

After being screened, wastewater enters two
aerated grit removal tanks that remove large
inorganic and organic particles. Grit is collected
in hoppers at the bottom of each tank and is
removed by ten grit pumps. Grit is conveyed to
the grit screening/handling room where the grit
is processed through a cyclone separator, and a
grit washer/classifier, to remove organic material.
Washed grit is stored in hoppers and then hauled
to the landfill for disposal. Liquid supernatant
(liquified influent) from the separator and classifier
are recycled to the plant influent splitter box.

Degritted sewage overflows from the grit chambers
into two influent wet wells. Four variable speed,
200 hp pumps and one variable-speed, 50 hp
pump provide the influent pumping capacity. The
influent pumping system conveys degritted raw
sewage to the primary sedimentation basins.

., ., 9 U

Five equalization (EQ) basins provide up to 2.25
million gallons of storage. As the water level rises in
the wet wells during peak flows, the EQ basins fill, in
series, with the flow controlled by internal weirs.

The scum handling system at the headworks
provides a single means of concentrating, storing,
and disposing of scum collected from the primary
sedimentation tanks. Scum from other sources,
such as the secondary clarifiers, aeration, and
anoxic basins, is routed directly to the influent
splitter box through the septage and sanitary drain
piping systems.



2. Demand Profile and Performance

Peak, Average, and Standby Design Capacities

System
Subsystem(s)

Screenings Pumps

Screenings
Compactors

Grit Tanks
Grit Pumps

Grit Separators

Grit Washer
Grit Chamber

Blowers

Influent Pumps

Equalization Basins

Design
Capacity

2@200 gpm

2@45 cubic feet
per hour

2@43.9 mgd

10@25 hp and
150 gpm

2@200 gpm

2@1.5 tons
per hour

3@20 hp

4@200 hp and
18 mgd; 1@50 hp
and 5 mgd

5 each, total volume
2.25 million gallons

Performance

3. Failure Mode

Failure Summary

c

2| 2|8

= S | =

T (1] v

c o c

) s | 3
Process v U | o
Influent Flow Meter 1 2 2 3 2
Influent Gates 4 2 4 3 2
Influent Screens 1 1 1 1 1
Screenings Pumps 1 2 2 2 2
Washer/Compactors 2 2 2 2 2
Grit Tanks 2 1 1 1 2
Grit Pumps 2 1 1 2 2
Grit Separators 3 2 2 2 3
Grit Washer 3 2 2 2 3
Grit Chamber Blowers 2 2 2 2 2
Influent Pumps (200 hp)| 2 1 1 1 2
Influent Pump (50 hp) 2 1 1 1 1

4, Key Issues for Further Investigation

Conceptual planning for the Budd Inlet Treatment
Plant Process Improvements Project indicates that
future peak-hour flows may reach 86 mgd. Further
evaluation of the influent pumping and internal
conveyance capacity will be included as part of this
upcoming project.

5. Current Program

Study

Brown and Caldwell completed the Budd Inlet
Wastewater Treatment Plant Air Handling Study in
2007 to evaluate the existing ventilation air handling
systems. Based on this report, it was concluded that
the headworks air handling system was not perform-
ing to design, and was in need of rehabilitation.

Planning

The current influent gates and controllers are
reaching the end of their useful life and are
scheduled for replacement in 2009 - 2010.

Design and Construction

Design for the air handling improvements is
completed and scheduled for construction in
2009. The design for the influent gates and
controllers will be completed in 2009, with
construction starting in 2009, and anticipated
completion in 2010.

Management Strategies

N/A

6. Investment Strategy

Project

Air Handling
Improvements

Influent Gates
and Controllers

Total

5-Year Summary

Investment ($1,000s)

Projected
Budget

625 22| 625
500 20 | 240 | 240

1,125 42 | 865 |240

O & M Cost Summary

Cost ($1,000s)

Operations

N

205| 209| 225|244 | 236
Maintenance | 55| 30| 50| 30| 60




Primary Sedimentation

»| Primary Tank 1 _{,L Aeration Basins: First Anoxic Basin
(Nutrient Removal Mode)
P?E:gl —p{ Primary Tank 2| |
Influent > S%Iltter | » Aeration Basins: Intermediate
i 4‘ X '7 0X ; ;
Pumping Primary Tank 3| - Pump Station (Conventional Mode)
Pum i — |—> UV Disinfection
G/ Pump »| Primary Tank 41 (Peak Flow Blending Mode)
Liquid Flow >
Sludge Thickening: Dissolved Air
Solids Flow > SUdg d

1. System Profile

The primary treatment process removes easily
settleable material from the screened and
degritted wastewater. Primary treatment at
the Budd Inlet Treatment Plant includes flow
measurement, seven rectangular primary
sedimentation tanks with scum collectors,
surface return flight sludge collectors, and
primary sludge pumps.

The wastewater flow rate entering primary
treatment is measured by a 60-inch throat-
width Parshall flume and an ultrasonic level
indicator located in the primary sedimentation
tank influent channel. This flow measurement
is used by the plant computer to control
influent gates and the pump speed for influent
pumping, return activated sludge, waste
activated sludge and internal mixed liquor

recycle pumping, and sample acquisition for
laboratory analysis.

Seven identical rectangular primary sedimentation
tanks remove floatable materials and easily
settleable solids from the influent wastewater. The
west tank is operated independently, whereas the
remaining six tanks are hydraulically connected
and operated in pairs. Effluent from the primary
sedimentation tanks overflows into troughs at the
end of each tank. Gates direct primary effluent to
either the first anoxic basin or the intermediate
pump station wet well, depending on the mode of
operation. High wet well levels in the intermediate
pump station can cause primary effluent to be
directly routed to ultraviolet (UV) disinfection.

Primary sludge is removed from the primary
sedimentation tanks and pumped to the dissolved
air flotation thickeners. Plant staff has the option
of using a set of four diaphragm pumps (one

Flotation Thickeners

dedicated to each pair of tanks) or a single, positive
displacement, progressing cavity pump to move
sludge to the thickeners.

Scum collected from the primary sedimentation
tanks is conveyed to the scum holding tank in the
headworks building.




2. Demand Profile and Performance

Peak, Average, and Standby Design Capacities

Actual
Performance

System Design

Capacity

Subsystem(s)

Influent Flow Meter| 55 mgd

Primary 7 tanks, capacity

Sedimentation approx. 72 mgd

Tanks based on hydraulic
modeling

Progressive Cavity | 1@200 gpm

Sludge Pump

ODS Diaphragm 4@100 gpm

Sludge Pumps

3. Failure Mode

Failure Summary

Process

W Condition
Ol Capacity
INM Function
Ol Reliability
(Wl Efficiency

Primary Sedimentation
Tanks

—_
—
—_

Progressing Cavity 2 1
Sludge Pump

ODS Diaphragm 3 3 5 3 5
Sludge Pumps

4, Key Issues for Further Investigation
N/A

5. Current Program

Study

After a thorough engineering evaluation of the
system in 2007, it was determined that new
primary sedimentation basins were needed in
order to meet the Levels of Service. The existing
primary sedimentation basins were constructed
in 1952. The corrosive environment inside the
primary sedimentation building has
systematically degraded the integrity
of the roof structure and some of

the mechanical elements within the
building. The risk of catastrophic
failure of the mechanical elements
has been evaluated and determined
to be likely within five to ten years.

In addition, much of the mechanical
equipment is no longer manufactured Tanks
and requires maintenance staff to Total
manufacture replacement parts. The

Project

New Primary
Sedimentation

Management Strategies

A General Contractor/Construction Manager
design process will be used for this project

to improve efficiency and minimize
constructability issues during the construction
phase.

6. Investment Strategy

5-Year Summary

Investment ($1,000s)

810

5400 | 17,139 | 17,139

Projected
Budget

N
N
=
o
S
—
(o)}
=
(o)}

42,104 | 1,616 810 | 5,400 | 17,139 (17,139

structure may no longer meet current